B o & %
Test Report

NO. 2208090861

e 5 7 e /A R A/ A/ AT R R TR XR-RKD-01 3. 85V,
CER=RR Rated Capacity:5000mAh 19. 25Wh

Rechargeable Li—-ion Battery XR-RKD-01 3.85V, Rated Capacity:5000mAh
Name of Goods: i s 19. 95Wh il

i
&

AL

Company: Shanghai BYD Company Limited

LA R A
¥ T RO
Shanghai Lithium Battery Factéry Testing Centre
WRERM:  20224E08H31H

Copyright © BYD Company Limited



B W

Statement

KR s AL B A E I The test report is invalid if it is not affixed the

1 official seal of the laboratory to it.

SRR S R B BN as AL = /A E IR Copies of the test report without the
official seal of the laboratory are invalid.

MoMAR S TR, % MHEAZFETLH . The test report is invalid without the

TRET ;
signatures of appraiser, checker and approver.

4, IR EIFEL TR . The test report is invalid if it is blotted out.

REASLIGEPEALHE, A2 RIS . 1t is forbidden to copy the test

report partially without the written approval of laboratory.

ERERICAE MG R, (U FTiERER AR, The conclusion of the consignation test is

6y only valid for the provided sample.

WA AR E SR R A6 TUNSS. 3T H, ArJLLEFH'ETH. Report templates are required

i to be used only for UN38.3 projects and not for other projects

bk EEHIMLXEEIKI995
Address: NO. 999 Xiangjing Road, Songjiang Shanghai, 201611, P.R. China
B1E: 021-57778888 Tel: 021-57778888

B 021-57775426 Faxes: 021-57775426 HWB%%: 201611 Post Code: 201611
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NO. 2208090861

FE AR A TR

Name of Sample

PR/ Lt 2 /A B A /AT R A T HR . XR-RKD-01 3. 85V,
Rated Capacity:5000mAh 19. 25Wh

Rechargeable Li—ion Battery XR-RKD-01 3.85V, Rated Capacity:5000mAh

19. 25Wh
Siii?fﬁji_ 2208090861
éfﬁfﬁiﬁi EHpt Vi H R /A®  Shanghai BYD Company Limited
Maﬁ%;:fiffer F#L T AERAT  Shanghai BYD Company Limited
TS fﬁiiéij?ﬂé
Af?fgﬁf?%ﬁ?i 2022-08-09 Gl 2022-08-09 F2022-08-31

K 7 v
Test method

A E (TR kymEimpdist AR dEF M)
ST/SG/AC. 10/11/Rev. 7
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”

BKREHE (CkTFaRityishmp@id s limsmEF )

H| 7E bR
5???22}?; ST/SG/AC. 10/11/Rev. 7
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
Ay RS RIS WRBh: rhidrs SMERIEES: BY: LEEFCER: SRR
Kol : LB B b S S :
Altitude simulation; Temperature test; Vibration; Shock; External short
Test Items x : :
circuit; Crush; Overcharge;Forced discharge
ZARIFE ML UN3S. ST, Krilss R Ek.
R e The sample has passed the test items of UN38.3
Conclusion
A EH (Date) : 2022-08-31
R/IE /
Comment o h ke 2
14 T 2 A ) |
HEAE: ) ZZ %ﬁﬁ ﬁﬁ{i & ",‘&’,_& Ry E: &{%
Approver: L) e Checkeg: ™ "\'S Vo #nf Appraiser:
% MR LA .- U ORI R D

Title: Director of Testing Centre ° s —— -.gj
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Shanghai Lithium Battery Factory Testing Centre
Test Report 2/11
TSR ST : :
e Rl B B i e Fol g AL i
No. Test item tabierd Tequazement gf i Test result conclusion
Clause Number of standard
BAEE CeTFfal iyt gl
ci IS
: ﬁ’l_*ﬁ? WABRAETAY (Tth) WU F Rk iA%K WL e
: titu.e 3 Al See Appendix 1 Passed
simulation FRUEFD) 38. 3iRBET. 1
UN Manual of Tests and Criteria
5 : LS FTAR 1 7 S I
Temperature test [ DL el D Lo LEpRe See Appendix 2 |" g
Section (7th) 38.3 Test T.2
o R APRAEFHF (Tth) 38. 3iAT. 3 i
3 Visf:fzon UN Manual of Tests and Criteria See jrmtiiix 3 & 1% Passed
. Section (7th) 38.3 Test T.3 o
‘ BRI HARAETA (7th) 38. 3R, 4 2
4 gﬁzfl UN Manual of Tests and Criteria See irmtfzix 4 A% Passed|
Section (7th) 38.3 Test T.4 e
B R B IR AR AEF AT (Tth) 38. 3iKT. 5 %5
5 External short UN Manual of Tests and Criteria S AakEndin B &% Passed
circuit Section (7th) 38.3 Test T.5 e
o RIS AN PR AETF M (7Tth) 38. 3iAT. 6 .
6 g?jg;' UN Manual of Tests and Criteria e irmtiﬁix 6 &% Passed
Section (7th) 38.3 Test T.6 i
: I APRAETF M (Tth) 38. IAT. 7 =
i Oiifiiaiie UN Manual of Tests and Criteria Shb jtmiizZX 7 &% Passed
CAEE Section (7th) 38.3 Test T.7 P
RS FIFRT 7th) 38. 3iAT. 8
; B R LR e T S R
Forced discharge Bl - THAIA REA. LI BRE G See Appendix 8 |- St
Section (7th) 38.3 Test T.8
& R 35 4% : . ! :
i‘;fﬂﬁiﬁmem HAEERE: 23°C-24°C; HEEIRREE: /%
ot ion Ambient temperature: 23°C-24'C; Ambient humidity: /%
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Shanghai Lithium Battery Factory Testing Centre

NO. 2208090861

Test Report-Appendix 1 3/11
55 { AL H 4 K [kt )
No. Name of Test Items Altitude simulation
I AT Before I/ After JREBUR | #IAREE | HMIRER
@M FERRE
Sample Sample ik T T & FF i B oes Residual S
No. Status Mass 0Cv Mass 0Ccv /% 0Cv Feeiit
/g /V /8 /V /%
001 1CYC JHH 69. 45 4. 38 69. 45 4. 37 0.00 9977 0
002 1CYC JiiH 68. 32 4. 37 68. 31 4. 36 0.01 9977 0
003 1CYC J#H 68. 34 4. 37 68. 32 4. 37 0.03 100. 00 0
004 1CYC i He 68. 21 4. 38 68. 20 4. 38 0. 01 100. 00 0
005 25CYC J#iH 69. 25 4. 38 69. 25 4. 38 0. 00 100. 00 0
006 25CYC J#iHL 69. 38 4. 38 69. 38 4. 37 0. 00 99. 77 0
007 25CYC VHiH 68. 97 4. 37 68. 97 4. 37 0. 00 100. 00 0
008 25CYC Vi H 69. 58 4.38 095510 4. 38 0.01 100. 00 0
U=

#FVE: LRl V-IRS D-fidk R-
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire 0-No Leakage, No Venting, No

Disassembly, No Rupture No Fire

i

I HE
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Shanghai Lithium Battery Factory Testing Centre

NO. 2208090861

Test Report-Appendix 2 4/11
R 9 LI T 445K 1R Bk IG
No. Name of Test Items Temperature test
R HT Before Wi JE After FREHUR | FAREE | HI R
P S| FERRE
Sample Sample Ji & FF % HL i<y FF i HLE e linn Residual S
No. Status Mass 0cv Mass 0Cv /% 0CV Feant
/g /V /8 /V /%
001 1CYC JHH 69. 45 4. 37 69. 44 4, 36 0. 01 99,77 0
002 1CYC J#H 68. 31 4. 36 68. 28 4. 35 0. 04 SR 0
003 1CYC JHiH 68. 32 4. 37 68. 30 4.35 0.03 99. 54 0
004 1CYC J#H 68. 20 4. 38 68. 18 4. 37 0.03 9977 0
005 25CYC J#H 69. 25 4. 38 69. 24 4. 36 0. 01 99. 54 0
006 25CYC JHH 69. 38 4,37 69. 36 4.35 0.03 99. 54 0
007 25CYC % | 68.97 4. 37 68. 95 4.36 0.03 99. 77 0
008  25CYC JiE 69. 57 4. 38 69. 55 4. 36 0.03 99. 54 0
UTFZEH

&iE: LI VIR DR R-IR P2k O-RIRR, LIRS, LMk, M, Tk

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire 0-No Leakage, No Venting, No

Disassembly, No Rupture No Fire

Copyright © BYD Company Limited



g v T WA O

o Nl
Shanghai Lithium Battery Factory Testing Centre

NO. 2208090861

Test Report—Appendix 3 5/11
s 3 LT H 44 7R #Rzh
No. Name of Test Items Vibration
K AT Before IS5 After JRER | FREE | HAAMIAR
P | HERRES
Sample Sample JRE FF i B JRE FF it LR Wine Lats Resi?ual e
No. Status Mass 0Cv Mass 0Cv /% ocv s
/g /N /8 /V /%
001 1CYC i 69. 44 4. 36 69. 44 4. 36 0. 00 100. 00 0
002 1CYC = 68. 28 4. 35 68. 28 4.35 0. 00 100. 00 0
003 1CYC e 68. 30 4. 35 68. 30 4. 35 0. 00 100. 00 0
004 1CYC JiiHL 68. 18 4. 37 68. 18 4. 37 0. 00 100. 00 0
005 25CYC HH 69. 24 4. 36 69. 24 4. 36 0. 00 100. 00 0
006 25CYC i H 69. 36 4. 35 69. 36 4. 35 0. 00 100. 00 0
007 25CYC i ] 68.95 4. 36 68. 95 4. 36 0. 00 100. 00 0
008 - 25CYC HiH 69. 55 4. 36 69. 54 4. 36 0.01 100. 00 0
R ZEA

£E: LRI V-IRS D4R R-IER P2k O-TIRW, WA, Tk, TR, TEX

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire 0-No Leakage, No Venting, No

Disassembly, No Rupture No Fire
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Shanghai Lithium Battery Factory Testing Centre

NO. 2208090861

Test Report—Appendix 4 6/11
5 4 R I B 44 F% it
No. Name of Test Items Shock
: ‘ R AT Before RIfE After FREDUR | RIS | HAMIR
Fammes] MRS
Sample Sample A& T % T TR FF % T ] | Residual
Mass Loss Other
No. Status Mass 0Ccv Mass 0Ccv % 0Cv P
/8 /V /g /N ! /%
001 1CYC JiHE 69. 44 4, 36 69. 42 4,35 0.03 99. 77 0
002 1CYC g 68. 28 4. 35 68. 26 4,35 0. 03 100. 00 0
003 1CYC JiH 68. 30 4, 35 68. 29 4. 35 0.01 100. 00 0
004 1CYC i H 68. 18 4,37 68. 18 4. 37 0. 00 100. 00 0
005 25CYC JiH 69. 24 4. 36 69. 24 4. 34 0. 00 99. 54 0
006 25CYC HH 69. 36 4. 35 69. 36 - 4,35 0. 00 100. 00 0
007 25CYC i%fﬂ,_ 68. 95 4. 36 68. 95 4. 36 0. 00 100. 00 0
008  25CYC 1% 69. 54 4. 36 69. 53 4, 36 0.01 100. 00 0
DN =

£k LR V-IRS DA R-BR PR O-BRWL, LIRS, Tk, TR, LK

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage, No Venting, No

Disassembly, No Rupture No Fire
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Shanghai Lithium Battery Factory Testing Centre

NO. 2208090861

Note:

Test Report—Appendix 5 7/11
F5 5 LR BTE BBl AL
No. Name of Test Items External short circuit
FEdh g 5 RS Ao oot 2 T e e HARI R
Sample No. Sample Status Max. ExternalTemperature/C Other Event
001 1CYC ¥ H 65. 8 0
002 1CYC J#H 6. 2 0
003 1CYC i H 66. 9 0
004 1CYC ¥HiH 64. 8 0
005 25CYC i H 65. 7 0
006 25CYC i H 64. 8 0
007 25CYC i H 67.5 0
008 25CYC i 65. 6 0
LAFZEA -
#E: DA R-IER PR K O-TME, T, KiK.

D-Disassembly R-Rupture F-Fire O- No Disassembly, No Rupture & No Fire.
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Shanghai Lithium Battery Factory Testing Centre

NO. 2208090861

Test Report—Appendix 6 8/11

R 6 I 44 R Bk

No. Name of Test Items Crush
P 5 FERIRZS Ao it 2 T ¢ 1y L P FoAh IR B

Sample No. Sample Status Max. External Temperature/C Other Event

009 1CYC 50%& & (F) 26.5 0

010 ICYC 50%& & (F) 26. 6 0

011 1CYC 50%& & (<F) 25.7 0

012 1CYC 50%& & (°F) 25:8 0

013 1CYC 50%& & (F) 25.6 0

014 25CYC 50%& & (°F) 26. 2 0

015 25CYC 50% A& (°F) 2031 0

016 25CYC 50%& & (°F) 26. 3 0

017 25CYC 50%% & (F) 26. 5 0

018 25CYC 50%% & (°F) 2501 0
DN

&iE: DRtk R-MEB F-EEK O-TffE, A, TkK.
Note: D-Disassembly R-Rupture F-Fire O- No Disassembly, No Rupture & No Fire.
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Shanghai Lithium Battery Factory Testing Centre

NO. 2208090861

Test Report-Appendix 7 9/11
P ; L I H 44 7R HERE
No. Name of Test Items Overcharge
FEmdns FEmARES HABIR
Sample No. Sample Status Other Event

019 1CYCiHi Hy 0

020 1CYCH 0

021 1CYCi#s Ha, 0

022 1CYCY# L 0

023 25CYCifi 0

024 25CYCi 0

025 25CYCiH 0

026 25CYCHifi 0

LFZEH -

#VE:  D-fRE R-TER F-RK O-Tfffk, LW, LK.
Note: D-Disassembly R-Rupture F-Fire O- No Disassembly, No Rupture & No Fire.

s »- |
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NO. 2208090861

Shanghai Lithium Battery Factory Testing Centre

Test Report—Appendix 8 10/11
T g L5 H 4 B e 1] T FL
No. Name of Test Items Forced discharge
pams | TERE SR
Sample No. Sh Other Event

027 1CYCTR H 0

028 1CYCT 0

029 1CYCJiY H 0

030 1CYCTR H 0

031 1CYCTL R 0

032 1CYCTRU R 0

033 1CYCi 0

034 1CYCTA H, 0

035 1CYCHBU R 0

036 1CYCTRU R 0

037 25CYCTHUHE 0

038 25CYCTHU 0

039 25CYCs He, 0

040 25CYCTH 0

041 25CYCTHU R 0

042 25CYCH 0

043 25CYCTH L 0

044 25CYCTR H, 0

045 25CYCTHL 0

046 25CYC L 0

LFEH

BE:

D-fi# ik R F-iEk O-Ffifk, LW, LK.
Note: D-Disassembly R-Rupture F-Fire O- No Disassembly, No Rupture & No Fire.
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NO. 2208090861
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Shanghai Lithium Battery Factory Testing Centre
Test Report 11/11
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